



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17491

No. T5/922/2021-22/RNK-TVPM

Date: 05.01.2024

Ref:- Your request letter no. 2/AE/LSGD/PLM/2023-24 dtd.04.01.2024

Testing of: Concrete cube supplied for testing compressive strength.

Project:Pro.no.1112/23-Manikal Pallipichimangalam Thenguvila Kannara road retarring - side wall construction.

Amount:472/-	Invoice No. 4576	Invoice Date: 05.01.2024
--------------	------------------	--------------------------

To The Assistant Engineer
LSGD Section,
Pullampara Grama Panchayath.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	29.12.2023	300	13.33

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17492

No. T5/922/2021-22/RNK-TVPM

Date: 05.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:181/24 construction of drain and slab new RC Junction in Kunnukuzhy ward.

Amount:1416/-

Invoice No. 4577

Invoice Date: 05.01.2024

To The Assistant Engineer
L&EW, Municipal Corporation,
Thiruvananthapuram.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	29.12.2023	250	11.11
2	M ₂₀	29.12.2023	280	12.44
3	M ₂₀	29.12.2023	260	11.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17493

No. T5/922/2021-22/RNK-TVPM

Date: 05.01.2024

Ref:- Your request letter No.AE/KVM/TEST 01/KVM/23-24 dtd. 05.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Karavaram GP Annual Plan prj.no.133/24 - Nellikunn Thevalakkadu road concrete

Amount:1416/-

Invoice No. 4578

Invoice Date: 05.01.2024

To The Assistant Engineer
LSGD Section,
Karavaram Grama Panchayath.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	28.12.2023	360	16.00
2	M ₂₀	28.12.2023	330	14.67
3	M ₂₀	28.12.2023	350	15.56

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17494

No. T5/922/2021-22/RNK-TVPM

Date: 05.01.2024

Ref:- Your request letter No. SCTL/PRJ/210/2019/PMM/8420 dtd 03.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Road ID 27 - Utility Duct side wall concrete.

Amount: 1416/-	Invoice No. 4580	Invoice Date: 05.01.2024
----------------	------------------	--------------------------

To The Manager (Contracts & Projects)
Smart City Thiruvnanthapuram Ltd (SCTL).

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	29.12.2023	490	21.78
2	M ₂₅	29.12.2023	560	24.89
3	M ₂₅	29.12.2023	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17495

No. T5/922/2021-22/RNK-TVPM

Date: 05.01.2024

Ref:- Your request letter No.QA/SFS/008/130 dtd 05.01.2024.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:SFS AMBER Green Block - 14th floor slab and beam.

Amount:1416/-	Invoice No. 4581	Invoice Date: 05.01.2024
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P) Ltd.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	28.12.2023	700	31.11
2	M ₃₀	28.12.2023	700	31.11
3	M ₃₀	28.12.2023	680	30.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17497

No. T5/922/2021-22/RNK-TVPM

Date: 05.01.2024

Ref:- Your request letter

Testing of: Concrete cube supplied for testing compressive strength.

Amount:472/-

Invoice No. 4582

Invoice Date: 05.01.2024

To Mr. Jose
Thakaraparamb.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	29.12.2023	400	17.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17498

No. T5/922/2021-22/RNK-TVPM

Date: 05.01.2024

Ref:- Your request letter No. 1/AE/LSGD/PLM/2023-24 dtd. 29.11.2023.

Testing of: Paver block supplied for testing compressive strength (80mm thick).

Amount:472/-

Invoice No. 4583

Invoice Date: 05.01.2024

To The Assistant Engineer
LSGD (EW) Section,
Pullampara Grama Panchayath.

TEST RESULTS

1. Identification of the block	: 1
2. Area of the block	: 30669 m ²
3. Maximum load taken	: 930 KN
4. Compressive strength	: 30.32 N/mm ²
5. Correction factor	: 1.18
6. Corrected compressive strength	: 35.78 N/mm ²

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer